
 

Approve Deny Signatures Date 

X   
Stephanie Conrad / Environmental Engineering Specialist September 26, 2023 

x  
 

Mahbuba Iasmin, Ph.D., P.E. / Environmental Engineering Manager January 9, 2024 

 

Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0093165 

Facility Type 
Non-
Municipal APS ID 1068144 

Major / Minor Minor Authorization ID 1404374 

a 
Applicant and Facility Information 

a 

Applicant Name PA American Water Co.  Facility Name PA American Water - Claysville STP  

Applicant Address 852 Wesley Drive  Facility Address 891 Old National Pike   

 Mechanicsburg, PA 17055   Claysville, PA 15323-1265  

Applicant Contact Jim Runzer  Facility Contact Michael Tedesco  

Applicant Phone (717) 550-1540  Facility Phone (412)-418-6590  

Client ID 87712  Site ID 246470  

Ch 94 Load Status Not Overloaded  Municipality Donegal Township  

Connection Status No Limitations  County Washington  

Date Application Received July 26, 2022  EPA Waived? Yes  

Date Application Accepted   If No, Reason   

  

Purpose of Application Application for renewal of an NPDES Permit for treated sewage  

a 

 

Summary of Review 

The permittee has applied for a renewal of NPDES Permit No. PA0093165. NPDES Permit No. PA0093165 was previously 
issued by the Pennsylvania Department of Environmental Protection (DEP) on March 7, 2022. That permit expired March 31, 
2023 and was granted an administrative extension.  
 
Sewage from this facility is treated with rotating biological contactors, Del Pac addition for phosphorus removal, sodium 
bicarbonate addition for pH and alkalinity control, gas chlorination, and sodium bisulfate dechlorination before discharging to 
Dutch Fork (32838), which is classified as a High-Quality Warm Water Fishery (HQ-WWF) per Chapter 93 Designated Use 
and is located in State Watershed 20-E.   
 
The applicant is currently enrolled in and will continue to use eDMR.  
 
Sewage sludge is pumped and disposed of by both Shipman’s Sanitary Service, Inc. and Liquid Assets Disposal, Inc.  
 
Compliance with Act 14 is documented with letters dated March 22, 2022 and sent to Donegal Township and Washington 
County.  
 
Changes since the last permit include: 

• Addition of E. coli monitoring in accordance with 25 Pa. Code § 93.7(a). 

• Reduction of the CBOD5 mass loading and concentration limits to reflect Antidegradation Best Available 
Combination of Technologies (ABACT).  

• Reduction of the average monthly summer and winter ammonia-nitrogen, total phosphorus, and TSS mass loading 
limits to reflect the department rounding policy. 



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

2 

Summary of Review 

• Reduction of the TSS mass loading and concentration limits to reflect Antidegradation ABACT. 

• Reduction of the weekly average concentration limit for summer ammonia-nitrogen to reflect the department 
rounding policy  

• Reduction of the total residual chlorine average monthly and instantaneous maximum limits to reflect 
Antidegradation Best Available Combination of Technologies (ABACT). 

 
 
Anti-Backsliding  
 
Section 402(o) of the Clean Water Act (CWA), enacted in the Water Quality Act of 1987, establishes anti-backsliding rules 
governing two situations. The first situation occurs when a permittee seeks to revise a Technology-Based effluent limitation 
based on BPJ to reflect a subsequently promulgated effluent guideline which is less stringent. The second situation 
addressed by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based upon a State 
treatment standard of water quality standard.  
 

Previous limits can be used pursuant to EPA’s anti-backsliding regulation 40 CFR 122.44 (l) Reissued permits. (1) Except as 

provided in paragraph (l)(2) of this section when a permit is renewed or reissued.  Interim effluent limitations, standards or 

conditions must be at least as stringent as the final effluent limitations, standards, or conditions in the previous permit (unless 

the circumstances on which the previous permit was based have materially and substantially changed since the time the permit 

was issued and would constitute cause for permit modification or revocation and reissuance under §122.62).  (2) In the case 

of effluent limitations established on the basis of Section 402(a)(1)(B) of the CWA, a permit may not be renewed, reissued, or 

modified on the basis of effluent guidelines promulgated under section 304(b) subsequent to the original issuance of such 

permit, to contain effluent limitations which are less stringent than the comparable effluent limitations in the previous permit. 

 

The Dissolved Oxygen instantaneous minimum concentration limit is being reduced in accordance with 40 CFR 122.44 

(l)1.2.i.B.2. Further information is provided in the Dissolved Oxygen Limitations section below.  

 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 
 
Draft Permit issuance is recommended. Justifications on the development of effluent limitations are added below. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.16  

 Latitude 40º 6' 53"  Longitude -80º 25' 54"  

 Quad Name Claysville  Quad Code 1802  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Dutch Fork (HQ-WWF)  Stream Code 32838  

 NHD Com ID 73866732  RMI 9.18  

 Drainage Area 3.95  Yield (cfs/mi2) 0.01157  

 Q7-10 Flow (cfs) 0.0457  Q7-10 Basis USGS Stream Stats  

 Elevation (ft)  1060  Slope (ft/ft)        

 Watershed No. 20-E  Chapter 93 Class. HQ-WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment   

 Source(s) of Impairment   

 TMDL Status   Name   

 

 Background/Ambient Data Data Source  

 pH (SU)               

 Temperature (°F)               

 Hardness (mg/L)               

 Other:               

    

 Nearest Downstream Public Water Supply Intake None Located within Pennsylvania   

 PWS Waters N/A   Flow at Intake (cfs) N/A  

 PWS RMI    N/A    Distance from Outfall (mi) >11.77   
 

 
Changes Since Last Permit Issuance: None 
 
 

 
 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

4 

Treatment Facility Summary 

a 

Treatment Facility Name: PA American Water - Claysville Water Pollution Control Plant 
 

WQM Permit No. Issuance Date Purpose 

6381412 January 6, 1983 Permit issued to Claysville-Donegal Joint Municipal Authority by the 
Department of Environmental Resources approving installation of: 

• 58,000 LF of 8” and 10” gravity sewers and appurtenances 

• 1,750 LF 2” Sch 80 PVC force main  

• 340-gallon pump station with 2- 25 gpm grinder pumps  

• 1250-gallon pump station with 2-290 gpm centrifugal pumps 

• 85 LF Sch 80 PVC force main 

• One (1) 1” bypass manual bar screen 

• One (1) comminutor  

• One (1) 24,000-gallon equalization tank 

• Two (2) 6,000-gallon primary sedimentation tank 

• Two (2) 18,000-gallon final sedimentation tanks 

• Two (2) 2,514 chlorine contact tanks with gas chlorination  

• Two (2) sludge digester tanks 

• One (1) flocculation tank 

• Two (2) 3.6’ by 3’ rotating biological contactors  

6381412 January 29, 1992 Permit issued to Claysville-Donegal Joint Municipal Authority by the 
Department of Environmental Resources approving the installation of 

mechanical sludge dewatering including: 

• One (1) variable speed screw press 

• One (1) polymer feed pump  

• One (1) head tank feed flocculator  

• Two (2) polymer feed tanks  

• One (1) polymer mix tank 

• Two (2) polymer tank mixers  

• One (1) control panel  

• One (1) variable speed pump  

6394405 September 12, 1994  

6381412 T-1 July 31, 2008 Permit issued to Pennsylvania American Water Company by DEP 
approving the transfer of ownership from Claysville-Donegal Joint 

Municipal Authority.  

6394405 T-1 July 31, 2008 Permit issued to Pennsylvania American Water Company by DEP 
approving the transfer of ownership from Claysville-Donegal Joint 

Municipal Authority. 

6381412 A-2 August 13, 2014 Permit issued by to Pennsylvania American Water Company by DEP 
approving the installation of a 400,000-gallon wet weather tank and 

upgrade of raw sewage pumps to ones having a capacity of 625 gpm.  
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Rotating Biological 

Contactors Gas Chlorine 0.16 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.16 350 Not Overloaded   

 
Changes Since Last Permit Issuance:       
 
Other Comments:        



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

5 

Compliance History 

 

 
 
 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

6 



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

7 

 

Compliance History 

 

 
DMR Data for Outfall 001 (from July 1, 2022 to June 30, 2023) 

 
Parameter JUN-23 MAY-23 APR-23 MAR-23 FEB-23 JAN-23 DEC-22 NOV-22 OCT-22 SEP-22 AUG-22 JUL-22 

             Flow (MGD) 
Average Monthly 0.06808 0.07295 0.07405 0.10094 0.08508 0.11785 0.07639 0.07735 0.07482 0.06491 0.05848 0.05912 

Flow (MGD) 
Daily Maximum 0.12631 0.12925 0.11063 0.32798 0.17567 0.26376 0.14263 0.22938 0.30629 0.10913 0.15696 0.13142 

pH (S.U.) 
Minimum 6.1 6.4 6.6 6.6 6.5 6.8 6.5 6.7 6.4 6.5 6.3 6.5 

pH (S.U.) 
Maximum 7.4 7.3 7.4 7.4 7.3 7.5 7.2 7.4 7.5 7.6 7.2 7.4 

DO (mg/L) 
Minimum 7.3 8.4 8.8 9.9 9.8 9.7 9.2 8.4 8.3 7.1 7.1 7.0 

TRC (mg/L) 
Average Monthly < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 

TRC (mg/L) 
Instantaneous 
Maximum < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 < 0.03 

CBOD5 (lbs/day) 
Average Monthly 3.0 3.9 4.4 4.1 4.1 6.1 4.5 4.0 4.4 2.6 3.7 3.5 

CBOD5 (lbs/day) 
Weekly Average 3.9 5.0 5.6 8.8 5.2 10.5 5.8 4.6 5.9 3.2 6.9 4.5 

CBOD5 (mg/L) 
Average Monthly 5.9 6.4 7.6 6.7 6.8 6.3 7.9 7.0 8.5 5.0 7.4 8.1 

CBOD5 (mg/L) 
Weekly Average 8.0 8.3 8.3 8.5 8.0 7.5 9.0 8.0 11.3 6.0 9.5 10.3 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 106 121 92.0 131 116 124.0 116.0 120.0 85.0 92.0 82.0 86 

BOD5 (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 117 173 152.0 144 131 159.0 133.0 134.0 105.0 119.0 134.0 104 

BOD5 (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 205.9 200.7 155.0 210.9 198 146.4 203.5 207.3 166.0 173.6 172.2 196 

TSS (lbs/day) 
Average Monthly 4.7 8.6 8.3 6.4 7.8 18.8 8.5 8.5 6.6 5.5 5.1 4.8 



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

8 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Average 
Monthly 169 174 170.0 143 91 180.0 190.0 174.0 131.0 161.0 136.0 132 

TSS (lbs/day) 
Raw Sewage Influent 
<br/> Daily Maximum 240 229 353.0 182 160 280.0 201.0 219.0 167.0 185.0 228.0 162 

TSS (lbs/day) 
Weekly Average 5.4 11.0 9.5 16.1 8.5 30.7 9.3 11.0 7.6 6.5 6.5 6.3 

TSS (mg/L) 
Average Monthly 9.3 14.4 14.8 10.3 13.7 18.5 15.0 14.8 12.5 10.5 10.6 10.8 

TSS (mg/L) 
Raw Sewage Influent 
<br/> Average 
Monthly 333 292 276.0 228 153 189.0 335.0 302.0 257.0 305.0 278.0 303 

TSS (mg/L) 
Weekly Average 11.0 16.0 19.0 12.0 17.0 28.0 17.0 18.0 14.0 12.0 12.0 12.0 

Fecal Coliform 
(No./100 ml) 
Geometric Mean < 2 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 1.0 < 2.0 < 2.0 < 1.0 < 3.0 < 1.0 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 5.2 7.5 2.0 < 1.0 2.0 1.0 1.0 7.3 7.4 2.0 12.1 3.1 

Total Nitrogen (mg/L) 
Daily Maximum       31.1      
Ammonia-Nitrogen 
(lbs/day) 
Average Monthly 0.3 0.3 0.3 0.4 0.4 0.6 0.4 0.3 0.1 0.1 0.1 0.1 

Ammonia-Nitrogen 
(lbs/day) 
Weekly Average 0.6 0.6 0.5 0.9 0.5 1.8 0.7 0.8 0.1 0.3 0.1 0.3 

Ammonia-Nitrogen 
(mg/L) 
Average Monthly 0.7 0.5 0.5 0.6 0.7 0.4 0.6 0.6 0.1 0.3 0.2 0.2 

Ammonia-Nitrogen 
(mg/L) 
Weekly Average 1.1 1.1 0.9 0.8 1.0 1.0 1.1 1.6 0.2 0.5 0.2 0.6 

Total Phosphorus 
(lbs/day) 
Average Monthly 0.5 0.7 0.8 0.4 0.5 0.8 0.7 0.7 0.6 0.6 0.5 0.5 

Total Phosphorus 
(lbs/day) 
Weekly Average 0.6 0.9 1.2 1.1 0.6 1.6 0.9 0.9 0.8 0.8 0.8 0.7 



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

9 

Total Phosphorus 
(mg/L) 
Average Monthly 1.0 1.1 1.4 0.7 0.9 0.7 1.2 1.2 1.2 1.1 1.1 1.0 

Total Phosphorus 
(mg/L) 
Weekly Average 1.1 1.6 1.8 0.9 1.2 0.9 1.6 1.7 1.5 1.4 1.2 1.4 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0093165 
Claysville STP  
 
 

10 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) 0.16 

Latitude 40º 7' 6.00"  Longitude -80º 25' 56.00" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations (TBELs) 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

Flow (MGD)  Report Average Monthly - 92a.27, 92a.61 

CBOD5 25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

Total Residual 
Chlorine 

0.5 Average Monthly - 92a.48(b)(2) 

Ammonia-Nitrogen  25 Average Monthly  - BPJ 

Dissolved Oxygen  4.0 Min - BPJ 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Total Nitrogen  Report Average Monthly - 92a.61 

Total Phosphorus Report Average Monthly - 92a.61 

Fecal Coliform  
(5/1 – 9/30) 

200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 

1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 

2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 

10,000 / 100 ml IMAX - 92a.47(a)(5) 

 
 
Water Quality-Based Limitations (WQBELs) 
 
Pursuant to EPA’s approval of Pennsylvania’s 2017 Triennial Review of Water Quality Standards and corresponding 
regulatory changes published in the Pennsylvania Bulletin on July 11, 2020, new water quality criteria for ammonia-nitrogen 
apply to waters of the commonwealth. Therefore, WQBELs for Outfall 001 are being re-evaluated even though there have 
been no changes to the treatment plant.  
 
WQM 7.0 Water Quality Modeling 
 
DEP’s WQM 7.0 version 1.1 model is a Microsoft Access Program used for sewage dischargers to determine whether 
TBELs are sufficient to meet in-stream water quality criteria for ammonia-nitrogen, carbonaceous biochemical oxygen 
demand (CBOD5), and dissolved oxygen (DO). To accomplish this, the model simultaneously simulates mixing and 
degradation of ammonia-nitrogen and mixing and consumption of DO through CBOD5 and ammonia-nitrogen degradation. 
WQM 7.0 determines the highest pollutant loadings that the stream can assimilate while still meeting water quality criteria 
under design conditions.  